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Wichtige Hinweise
« Ersatzteile diirfen nur von einem zugelassenen
Installateur eingebaut werden!
« Im Anhang finden Sie:
- die Ubersetzungen aller verwendeten
Teilebezeichnungen
- eine Ubersicht der Gerétetypen und Lander, fiir
die diese Ersatzteilliste gilt.

Deutsch

Important notes
« The spare parts may only be installed by an
approved installer!
« In the appendix you will find:
- a list of translations of the names of all parts
used
- a list of the models and countries to which this
spare parts list applies.

English

Indications importantes
« L'installation des piéces de rechange doit étre
effectuée par un professionnel qualifié!
« Veuillez trouver en annexe:
- les traductions de toutes les désignations des
piéces utilisées
- une vue globale des types de chaudiéres et des
pays pour lesquels la présente liste des piéces
de rechange est valable.

Francais

Informacodes importantes

« Pecas de substituicao sé podem ser montadas
por um técnico credenciado!

« Em anexo encontra:

Portugués

- as traducoes das designacoes de todas as
pecas utilizadas.

- lista dos aparelhos e paises para os quais esta
lista de pecas de substituicao é valida.

15.03.2012

Avvertenze importanti
» Le parti di ricambio possono essere montate
esclusivamente da personale qualificato ed in
possesso dei requisiti tecnico-professionali!
« In appendice sono reperibili:
- traduzione di ogni descrizione relativa alle varie
parti di ricambio
- elenco di sigle e codici, corrispondente ai vari
paesi di destinazione.

Italiano

Indicaciones importantes

* Los repuestos solamente deben ser montados
por los servicios técnicos oficiales de la marca!

 En el anexo podra encontrar:

Espafiol

- la traduccién de todas las denominaciones de
piezas empleadas

- una relacién de los tipos de aparato y paises en
los que se aplica esta lista de repuestos.

Belangrijke aanwijzing
« Onderdelen mogen alleen door een erkend
installateur worden vervangen!
* In de bijlage vindt u:
- de vertalingen van de gebruikte
onderdelentekeningen
- een overzicht van toesteltypen en de landen
waarvoor deze onderdelenlijst bedoeld is.

Nederlands

Onemli Bilgiler
* Yedek parcalar sadece yetkili tesisatcilar

tarafindan monte edilebilir!

Tlrkce

« Asagidaki bilgileri ekli olarak bulabilirsiniz:
- Tum kullanilan parca tanimlarinin terciimeleri
- Bu yedek parca listesinin gecerli oldugu tiim

cihaz cesitleri ve Ulkelerin 6zeti.
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Pos | Description S-Nr Ordering no. PG |Gas type Remarks

®

2

N
1 |Front shell 8716 0109730 42 |
2 |Trade mark badge BOSCH 8716 0118070 | 15 |
3 |Frame 87186411720 26 |
4 |Damper (2x) 87182242670 14 ]
5 |Latch (1x) 8718 2243020 08 |
6 |Shield 87186405090 31 |
7 |Screw 87160122180 11 |
8 | Combustion chamber 87160109640 36 u
9 | Screw m4x6 taptite zc pl p/h 29144114240 | 12 u
10 Insulationset 87160109600 31 u
11 |Screw 87160108300 20 |
12 |Draught diverter 87160110190 37 |
13 |Screw (10x) M5x8 87160114810 15 |
14 Exhaust pipe union @130 87055040390 12 u
15 Screw 4,8X9,5 (10x) 29106144310 | 11 |
16 Flue gas safety device 87172080640 24 |
17 |Screw m4 x 12mm taptite zc pl ph 29144114040 | 02 u
18 |Fixing bracket 87160110200 26 ]
19 Fixing bracket 87160110400 12 |
20 |Screw (10x) M5x15 87134011090 14 ]
21 |Mounting frame 87160110280 30 u
24 |Screw 87134010620 12 |
25 |Angle bracket 87160108430 15 |
26 |Screw (10x) 29181404170 | 11 ]
27 |Fixing bracket 87160108100 15 |
28 |Expansion vessel 8716 1425020 41 |
29 |Fixing bracket 87160109290 23 |
31 |Temperature sensor 8716 1028620 25 |
33 |Mounting frame 87186408420 24 u
34 |Fixing bracket 87186409690 13 ]
35 |Screw (10x) 29142113040 | 11 u

7ZSC28-3MFK casing ZSC28-3MFK
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Heat exchanger

ZSC28-3MFK
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Pos | Description S-Nr Ordering no. PG |Gas type Remarks
©
3
N
1 |Heat exchanger 8719905647 0 47 u
2 |Pipe 87160110430 31 ]
3 Pipe 87186410350 30 ]
4 |Washer 18.6 X 13.5 X 1.5 (10x) 87101030450 11 ]
5 |0O-ring 17x4 (10x) 87167711540 12 ]
6 |Clip (3x) 87160108000 | 16 ]
7 |Washer (10x) 87101031640 17 ]
8 |Temperature sensor NTC 87160110730 21 |
9 | Screw M2,9x6,5 (10x) 29106114040 11 ]
10 [ Temperature limit 87160111550 21 |
7ZSC28-3MFK Heat exchanger
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ZSC28-3MFK

Burner

o <




Pos | Description S-Nr Ordering no. PG |Gas type Remarks

©

2

N

1 |Burner 87160110750 41 ]
2 |Nozzle (110) (10x) 8708 2021130 20 ]
3 | Screw M3,5x10 (10x) 87034010690 11 ]
4 |Screw M4x10 Ig pozi pan hd m/c 29123011200 | 12 u
5 |Fixing bracket 87160110000 18 |
6 |Cross ignition bridge 87113043050 17 |
7 |Fixing bracket (10x) 87013090940 12 |
8 |Screw (10x) 29106194090 | 11 ]
9 Connector 87152090780 28 u
10 |Pressure tapping 87033051910 10 |
11 |Washer (10x) 87010030100 12 ]
12 Set of electrodes 87181070500 28 u
13 |Washer 1" (10x) 87101030600 | 15 ]
Gas conversion kit (==>G20,20mbar) 87160119360 | 26 u

Gas conversion kit (==>G30,30mbar) 87160119600 | 26 u

ZSC28-3MFK Burner

3A
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Pos | Description S-Nr Ordering no. PG |Gas type Remarks
&
O]
(]
N
1 |Gasvalve 8747003 7000 | 45 u
2 |Gas supply pipe 8716 0108070 25 ]
3 |Sealing washer 23.9 X 17.2 X 1.5 (10x) 87101030430 | 12 u
4 Support 8716 010806 0 16 ]
5 | Screw m4x6 taptite zc pl p/h 29144114240 | 12 u
6 | Screw m4 x 12mm taptite zc pl ph 29144114040 | 02 u
7 |Flat gasket (10x) 2916 7105290 | 12 ]
8 |Gas pipe 87160110330 31 ]
ZSC28-3MFK Gas valve
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S
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Pos | Description S-Nr Ordering no. PG |Gas type Remarks

®

2

N

1 Pump 87160113940 49 |
2 |Adapter 87160107930 22 ]
3 | Safety relief valve 8716010876 0 25 u
4 |Wireform spring 87112000160 11 |
5 O-ring 8716 7715970 22 |
6 |Wireform spring (10x) 87147070240 12 |
7 |O-ring (10x) 87102050900 12 |
8 |Washer (10x) 87101031640 17 ]
9 Automatic purger 87185050390 29 u
10 |3-way valve 87160108010 42 |
11 |Motor 87160113600 43 |
12 |Washer 18.6 X 13.5 X 1.5 (10x) 87101030450 | 11 [
13 [Clip (3x) 8716 0108000 16 u
14 |Flow pipe 87160110720 26 ]
15 |O-ring 17x4 (10x) 87167711540 12 u
16 |Flow pipe 87160110960 24 ]
17 sealing washer 23.9 X 17.2 X 1.5 (10x) 87101030430 | 12 u
18 |Return pipe distribution 87160107880 31 |
19 Elbow 87160107850 16 u
20 |cable clip (10x) 87199053350 28 |
21 |Screw (10x) 29142113040 | 11 u
22 |Cable 87144018960 28 |
23 |Flow pipe 87160110710 27 u
24 |Flexible tube 87160110390 22 |
25 |O-ring 6x2,5 (10x) 87167711640 12 u
26 |Pipe 87160108040 19 |
27 |Manometer 8716 0110670 30 u
30 |Washer (10X) 87101031210 18 |
Conversion kit  ZC ----> ZSC ACC NO: 7 719 003 115 n

ZSC28-3MFK Pump/Tubes

5B
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Pos | Description S-Nr Ordering no. PG |Gas type Remarks

@

3

N
1 |Upper housing 87160113490 33 |
2 |Backpanel 87172076790 35 ]
3 | Circuit board 87483006840 51 |
4 | Transformer 87172010520 29 |
5 |Fusing element T2,5A (10x) 1904 521 3420 | 20 |
6 |Fusing element TO,5A (10x) 19045227300 | 15 |
7 |Fusing element T1,6A (10x) 19045227400 | 15 |
8 |Code plug 1516 87144315160 16 ]
8 Code plug 1517 87144315170 16 |
9 |Set of connectors 87144043480 26 |
10 Switch 87160113500 21 |
11 |Cover 8717 2076800 | 16 ]
12 |Cover 87110003020 18 |
13 |Rotary handle 87120001290 20 ]
15 |Cover 87186414810 23 |
16 |Cable tree 87160110790 37 ]
17 Cable 87160110510 14 |
18 Cable 87144019700 23 |
19 Power supply cord 87044010320 22 u
21 |Cord strain relief Bush 8716 1411020 14 |
22 |Grommet set 87102030390 14 u
23 |Rubber grommet set 87103030680 18 |

7ZSC28-3MFK Control box
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Pos | Description S-Nr Ordering no. PG |Gas type Remarks

@

3

N
1 |Mounting plate 87199053580 46 |
2 |Connector 87133056100 27 |
3 |Gas cock 8716 156 758 0 | 27 |
4 |Globe valve 8716 156 7610 30 |
5 Globe valve 8716156 759 0 30 |
6 | Screw M5x12mm taptite zc pl p/h 29144114030 | 12 u
7 |Washer 3/4" (10x) 87101031170 15 |
8 |Washer 1/2" (10x) 87101031160 15 |
9 Flow pipe 87107155170 13 |
10 |Set of Pipes 87107255730 19 ]
11 Mounting plate 87199051110 47 |
12 |NR.483 Mounting plate Acc. 7 719 000 875 |
13 Barrel nipple 87133054560 15 |
14 Barrel nipple 1"x3/4" 87133053230 16 ]
15 |Sealing washer 23.9 X 17.2 X 1.5 (10x) 87101030430 | 12 u
16 Fibre washer 25x30x1.5 (10x) 87101030140 13 |
17 Screw 4,8X9,5 (10x) 29106144310 | 11 |
18 |Wireform spring (10x) 8714 606 0020 17 |
19 'Wireform spring (10x) 8714 606 004 0 17 u
20 |Shutoff valve 87174051890 24 |
21 |Shutoff valve 87174051370 24 |
22 Pipe 87160114040 26 |
23 |Pipe 87160114050 25 |
24 |Pipe 8716 0114030 27 |
25 |Sealing washer 23.9 X 17.2 X 1.5 (10x) 87101030430 12 u
26 'Washer (10x) 87101031640 17 ]
27 |Washer 18.6 X 13.5 X 1.5 (10x) 87101030450 11 u

7ZSC28-3MFK Mounting plate
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Types of appliances

Appliance

Ordering no.

Country

Remarks

ZSC28-3MFK2359292

7 736 900 133

Belarus
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Bosch Thermotechnik GmbH
Sophienstral3e 30-32
D-35576 Wetzlar
www.bosch-thermotechnology.com
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